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No.1/2
Certificate No. : TB-21-003991-2

Date : September 29, 2021

TEST CERTIFICATE

Requested : IROCO DESIGN JAPAN Inc.
Test Sample : Molo wall 1 Sample

Test Items  : Flammability

Received . September 16, 2021

This is to certify that the results of laboratory test applied on the sample are as follows:

1.Test Results
Test Item Test Result Test Method
Flammability (|
(45°Micro-burner Method)
Afterflame ! 0.0
Time 2 co
(SeC) 3 00
1 0.0
1 Min. Afterglow Time
Heating (sec) - «
3 0.0
Flame retardancy test
Carbonnized ! 10.4 standard for flame retardant
Area 2 o0 products
(cif) 3 7.0 (Fire Retardant Products
Afterflame 1 e Approval Commission)
Time >
oo
3Sec. (SGC)
Later Afterglow Time | ! *°
than Fire (sec) 2 co
Cafehirg Carbonnized 1 0
Area
(crf) 4 bt

Kaken Test Center General Incorporated Foundation

/&qkyo Laboratories
Inspector : - M

J. Sekine

(To be continued on No.2/2)
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1-7-22, Saiwai-cho, Kawaguchi-shi, Saitama,332-0016/ Japan
Tel: +81-(0)48-258-9614, Fax: +81-(0)48-258-3288

No.2/2
Certificate No. : TB-21-003991-2

Date : September 29, 2021
TEST CERTIFICATE
(continued from No.1/2)

Requested  : JROCO DESIGN JAPAN Inc.

2. Sample
AKEN KAKEN KAKEN KAK

Period.
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